

A01 TATA STEEL UK LIMITED Park Street Motherwell, ML1 1PU. Tel: +44 (0)1698 266100 Fax: +44 (0)1698 266100 Ext. 227

## **INSPECTION CERTIFICATE**

A02

Date Z02 12/ 7/14 A03 Cert No. DALZ/14/01281194/1

In Accordance with EN10204 3.1 Product manufactured under a Management System approved to ISO 9001

PLATE REF 6925081

Customer A06			Tata Steel Ref. No.	A08	Works Order/Item No.	A08
OY LEPPINEN STEEL LTD	CSI:2864053			615840	461634/001	
			Customers Order No.			A07
TERASTIE 2 FIN-61400				TL-741/14	Contract No.:- 4/030	
YLISTARO						
YLISTARO FINLAND			Specification/Product			B01/B02
			ABRAZO 400			
ConsigneeOY LEPPINEN STEEL LTD	Inspection	A11	STEEL PLATE	6.000m X 2.450m X 10.00mm	Piece Weight 1.154Tonnes	B09-B12
	OWN		Quenched at	+930C for 29 mins.		
TERASTIE 2 FIN-61400						
YLISTARO						
YLISTARO FINLAND						
PAGIATA DI. ODDED MADEC OV I.E	」 DDTNGN /TT 741 /14 /DDII615	01/75	D 3 7 C 4 C C / VT T C T	חמי.		

B08 B07 cantity Cast/Heat No.  1 J7/8696	Piece	cation	Test Piece No.  Mi	D Cor	B05 Cest Sadition S	C11 Yield Stress Re	C12 Censile trength Rm	C14 Re Rm %	C13 (0 Elong% A Lo =	C C C 01 P i 0 o r s	B05 Test Condition	Charpy Units	Impact			C42	C41 C43 Av.	Other Tes Brinel	B.O.	s.	нв з	88		Continuou	sly cast	C70 slab. C50-C69
No.	Specific	cation	Test Piece No.	D Cor	Test S ndition S	Yield To Stress Re	Tensile trength Rm	Re Rm %	Elong% A Lo =	D P						C42	C43 Av.		sts		нв 3	88		Continuou	sly cast	
No.	Specific	cation	No.	D Cor	adition S	Stress Re	trength Rm	Rm %	A Lo =	D Pi or s						C42	C43 Av.			dness	нв з	88				C50-C6
	_					Ke	Km	%	L0 =	r s		Units				C42	C43 Av.	Brinel	l Har	dness	нв 3	88				
	_											Units				C42	Av.	Brinel	l Har	dness	нв з	88				
	_																	Brinel	l Har	dness	нв з	88				
	_																	P1 1C1	. I IIGI	ancon	110 0	00				
1 J7/8696	7343	3F081																								
										1 1																
677	71-C92			+	_		-		77.0	++		_	_	_			<del></del>			_				<del></del>		$\overline{}$
NALYSIS %		c s	si Mn	P	s	Cr	мо	Νi	Tot Al		ı Nb	B	Sn	Ti	N	v										CE
	Min	<u> </u>	7 1111	1	<del>-</del>   `	-	110	-11-			112	1-			-`											100
ecification	Max																									
ast/Heat		.15 .4	1.39	.011	.001.0	02	.002	.17	.05	5.03	3 .030	.002	.006	.004	.0055	.061										.41
ecification	Min																									
	Max																									$\bot$

SURFACE CONDITION COMPLIES WITH EN10163 CLASS A SUBCLASS 3

On behalf of Tata Steel UK Limited, the manufacturer. These results are certified by Tata Steel UK Limited and comply with the requirements of the Product Description.

R.J.Preston, Test House Manager, Scunthorpe